
Manual | Brugsanvisning | Instruktionsbok | Ohjeet  Manual | Brugsanvisning | Instruktionsbok | Ohjeet  

Go-cart 
Trampbil

Art. no. 805-918
EAN 5705858076720

Size: 113 x 64 x 62 cm
Imported by / Importeret af
NSH NORDIC A/S
Virkefeltet 4
DK-8740 Braedstrup
Made in China / produceret i Kina

Customer Support: post@nshnordic.com



GB

Installation and Operating
Instructions

Suitable age: +5 years Size Go-cart 113 x 64  x 62 cm

Load capacity:  50 kg Material: Metal and plastic

Optimum 
temperature:

Below 40° C
Avoid to use under 

burning sun

Our products are suitable:
ASTM F963; EN71 and EN62115 standard.

Please read the operating instructions carefully before use

Before using the vehicle the child should understand the vehicle controls and safety issues.
They must also demonstrate the capability to handle the vehicle and operate its controls.
It is the responsibility of the adult to educate the child and supervise the vehicles use. Read the
following safety warnings to any child using the vehicle before riding.



GB
Components list

NO. PCS PART
NAME PICTURE NO. PCS PART

NAME PICTURE

1 1

Vehicle body with
1.Gasket M12*18 at the top 
of the shaft of four  total 

7pcs
2. Nut M12 at the top of the 
shaft of four    total 4pcs

2 1 Seat

3 1 Steering  wheel 4 1 Panel

5 1
Steering shaft with  
M5*40mm screw 1pcs,M5 
nut 1pcs

6 1 liner
tube

7 4 Wheel 8 1 Manual

9 2 Screw M5*40mm 10 2 Nut M5

11 4 Gasket 5*12 12 2 Lag spike
M4 x 14 mm



GB
Assembly instructions

1. Fix the wheel at the top of the shaft of four

Step 1. gasket 12 x 18

Step 2. wheel

Step 3. gasket 12 x 18

Step 4. nut M12

2. Use the lag spike M4 x 14 mm to fix the 
panel to the frame.

3. put the steering shaft through the hole at 
the lower front of the go kart.



GB
Assembly instructions

4. Put the liner tube through the hole of the 
panel 

5. Place the steering wheel through the 
steering shaft and fix into the place with 
M5 x 40 mm screw then lock into place 
with M5 nut.

6. Fix the seat to the frame of the Vehicle

Step 1. Screw M5 x 40 mm

Step 2. Gasket 5 x 12

Step 3. Seat

Step 4. Gasket 5 x 12

Step 5. nut M5



GB

       
          WARNING!

PREVENT INJURIES AND DEATHS:
 • NEVER LEAVE CHILD UNATTENDED. DIRECT ADULT SUPERVISION IS 
  REQUIRED. Always keep child in view when child is in vehicle. 
 • Never use in roadways, near cars, on or near steep inclines or steps, 
  swimming pools or other bodies of water. 
 • Always wear shoes.
 • Always sit on the seat.
 • Suitable for age 5+years; Maximum user weight is 50 kgs.
 • Not to be used in traffic 
 • A recommendation for adult supervision of young children.
 •The toy should be used with caution since skill is required to avoid falls or collisions
  causing injury to the user or third parties.

How to operate your vehicle

Must confirm before using that following work which is already finished: 
• Finishing the complete car to assemble according to the steps that the manual described. 
• All places to need the screw guarantee the screw has already been locked.
Rules for Safe Riding

READ THESE RULES ALOUD TO YOUR CHILD AND THEIR PLAYMATES AND MAKE 
SURE THEY UNDERSTAND THEM!

• Direct Adult Supervision Required.
• Keep Children within Safe Riding Areas.
• Never driving in roadway, near motor vehicles, on lawn space, on near steep inclines or steps,  
 swimming pools or other bodies of water.
• Use the toy only on flat surfaces. such as inside your house, garden or playground.
• Never use in the dark. A child could encounter unexpected obstacles and have an accident. 
Operate the 
 vehicle only in the daytime or a well-lit area.
• It is not recommended to drive the vehicle on wet surfaces or on lopes of greater than 15 
degrees.
• Do not use this vehicle outdoors when it is raining or snowing.
• Make sure you come to a complete stop before changing directions from forward to back.
• Please follow the correct weight and age limits allowed to drive this vehicle.
• Inspect connections of the vehicle periodically.
• In order to avoid accidents, please ensure the vehicle is safe before riding.
• Do not let any child touch the wheels or be near them when the car is moving .



GB

• It is parents' responsibility to check main parts of the toy before using, Must regularly examine for 
potential  hazard, such as screws are fastening enclosure of other parts and that in the event of 
such damage, the toy must not be until that damage had been properly removed. 

• Make sure the plastic parts of the vehicle are not cracked or broken. 

• Occasionally use a lightweight oil to lubricate moving parts such as wheels. 

• Park the vehicle indoors or cover it with a tarp to protect it from wet weather. 

• Keep the vehicle away from sources of heat, such as stoves and heaters. Plastic parts may melt. 

• Do not wash the vehicle with a hose. Do not wash the vehicle with soap and water. 

• Clean the vehicle with a soft, dry cloth. To restore shine to plastic parts, use a non-wax furniture 
polish. Do not use car wax. Do not use abrasive cleaners. 

• Do not drive the vehicle in loose dirt, sand or fine gravel which could damage moving parts.

Maintaining your vehicle



DK

Brugs- og 
betjeningsvejledning

Alder fra: +5 år Størrelse Go-cart 113 x 64  x 62 cm

maks kapacitet:  50 kg Materiale: Metal og plastik

Anvendelses 
temperatur:

Under 40° C 
Undgå at bruge under 

brændende sol.

Vores produkter opfylder:
ASTM F963; EN71 og EN62115 standard.

Venligst læs denne brugsanvisning grundigt før ibrugtagning.

Design og farver kan variere.
Denne brugsanvisning indeholder sikkerheds informationer, samlevejledning, brugs- og 
vedligeholdelses instruktioner. Bilen skal samles af en voksen, som har læst og forstået 
instruktionerne i denne manual. Hold forpakning / plastikposer væk fra børn, disse bør 
omgående bortskaffes. Gem manualen for eventuel senere brug.



DK
Del liste

NR. STK DEL
NAVN BILLEDE NR. STK DEL

NAVN BILLEDE

1 1

Køretøjets karosseri med: 
 
Pakning M12*18 øverst på 
akselens fire steder, i alt 
7 stk. 
 
Møtrik M12 øverst på ak-
selens fire steder, i alt 4 stk.

2 1 Sæde

3 1 Bilrat 4 1 Panel

5 1
Styreskaft med: 
M5*40mm skrue 1 stk, M5 
møtrik 1 stk.

6 1 Rør

7 4 Hjul 8 1 Manual

9 2 Skrue M5 x 40mm 10 2 Møtrik M5

11 4 Skive 5 x 12 12 2 Skrue M4 x 14 mm



DK
Samlevejledning

Fastgør hjulet på toppen af akslen (de fire 
aksler). 
 
Trin 1: Sæt pakningen 12 x 18 på akslen. 
Trin 2: Monter hjulet på akslen. 
Trin 3: Sæt en pakning 12 x 18 på hjulet. 
Trin 4: Fastgør møtrikken M12 på akslen for 
at sikre hjulet.

2. Brug skruen M4 x 14 mm til at fastgøre 
panelet til rammen.

3. Sæt styreskaftet gennem hullet foran i 
bunden af go-karten.



DK
Samlevejledning

4. Sæt røret gennem hullet i panelet.

5. Sæt ratet på styreskaftet og fastgør det 
på plads med en M5 x 40 mm skrue, og lås 
det derefter fast med en M5 møtrik.

6. Fastgør sædet til rammen af køretøjet. 
 
Trin 1: Skruen M5 x 40 mm 
Trin 2: Pakning 5 x 12 
Trin 3: Sædet 
Trin 4: Pakning 5 x 12 
Trin 5: Møtrik M5



DK

       
          ADVARSEL!

  FOREBYGGELSE AF SKADER OG DØDSFALD: 
  • LAD ALDRIG BARNET VÆRE UOVERVÅGET. DIREKTE VOKSENOVERVÅGNING ER 
  PÅKRÆVET. Hold altid barnet i sigte, når barnet er i køretøjet. 
  • Brug aldrig køretøjet på vejbaner, nær biler, på eller nær stejle skråninger eller trin, 
  svømmepools eller andre vandområder. 
  • Sørg altid for, at barnet bærer sko. 
  • Sid altid på sædet. 
  • Egnet til børn fra 5 år og opefter; Maksimal brugervægt er 50 kg. 
  • Må ikke anvendes i trafik. 
  • Anbefales, at en voksen overvåger yngre børn. 
  • Legetøjet bør bruges med forsigtighed, da det kræver færdigheder for at undgå fald eller 
  sammenstød, som kan forårsage skader på brugeren eller tredjeparter.

Betjening

Skal bekræftes, før brug: 
 
• Den komplette bil er samlet i henhold til de trin, der er beskrevet i manualen. 
• Alle steder, hvor der skal bruges skruer, skal det sikres, at skruerne allerede er låst korrekt. 
 
Regler for sikker kørsel 
LÆS DISSE REGLER HØJT FOR DIT BARN OG DERES LEGEKAMMERATER, OG SIKR DIG, 
AT DE FORSTÅR DEM! 
 
• Direkte voksenovervågning kræves. 
• Hold børn inden for sikre køreområder. 
• Kør aldrig på vejbaner, nær motorkøretøjer, på græsplæner, nær stejle skråninger eller trin, 
  svømmepools eller andre vandområder. 
• Brug legetøjet kun på flade overflader, såsom inde i huset, i haven eller på legepladsen. 
• Brug aldrig køretøjet i mørket. Et barn kan støde på uventede forhindringer og komme til skade. 
  Brug køretøjet kun om dagen eller i et godt oplyst område. 
• Det anbefales ikke at køre køretøjet på våde overflader eller på skråninger, der er stejlere end 15 
  grader. 
• Brug ikke køretøjet udendørs, når det regner eller sneer. 
• Sørg for at stoppe helt, før du ændrer retning fra fremad til baglæns. 
• Følg venligst de korrekte vægt- og aldergrænser for at køre dette køretøj. 
• Inspicer forbindelserne på køretøjet periodisk. 
• For at undgå ulykker, skal du sikre dig, at køretøjet er sikkert, før du kører. 
• Lad aldrig et barn røre ved hjulene eller være tæt på dem, når køretøjet er i bevægelse.



DK

• Det er forældrenes ansvar at kontrollere hoveddelene af legetøjet, før det bruges. Det skal 
regelmæssigt undersøges for potentielle farer, såsom om skruer er fastgjort korrekt til kabinettet 
eller andre dele, og i tilfælde af skade, må legetøjet ikke bruges, før skaden er blevet ordentligt 
udbedret. 
 
• Sørg for, at de plastdele, der udgør køretøjet, ikke er revnet eller brudt. 
 
• Brug lejlighedsvis en let olie til at smøre bevægelige dele såsom hjul. 
 
• Parkér køretøjet indendørs eller dæk det med en presenning for at beskytte det mod dårligt vejr. 
 
• Hold køretøjet væk fra varmekilder, såsom komfurer og varmeapparater. Plastdele kan smelte. 
 
• Vask ikke køretøjet med en haveslange. Brug ikke sæbe og vand til at vaske køretøjet. 
 
• Rengør køretøjet med en blød, tør klud. For at genskabe glansen på plastdele, kan du bruge en 
møbelpolish uden voks. Brug ikke bilvoks. Brug ikke slibende rengøringsmidler. 
 
• Kør ikke køretøjet i løs jord, sand eller fint grus, da dette kan beskadige de bevægelige dele.

Vedligeholdelse af køretøjet



SE

Monterings- och
instruktionsmanual

Ålder: +5 år Mått: 113 x 64  x 62 cm

Lastkapacitet:  50 kg Material: Metall och plast

Optimal 
temperatur:

Under 40° C 
Undvik att använda 

under brännande sol.

Produkten uppfyller följande standarder/godkännanden:
ASTM F963; EN71 och EN62115 standard.

Vänligen läs noggrant igenom instruktionsmanualen innan trampbilen används.

Informera vänligen barnet om diverse kontroll- och säkerhetsåtgärder innan användning.
Gör en demonstration, så barnet förstår hur trampbilen används/fungerar.
Det är den vuxnas ansvar att barnet förstår trampbilens användning och säkerhetsåtgärder.
Gå eventuellt igenom instruktionerna med barnet.



SE
Del lista

NR. ST NAMN BILD NR. ST NAMN BILD

1 1

Fordonets kaross med: 
 
Packning M12*18 högst upp 
på axelns fyra ställen, totalt 
7 st. 
 
Mutter M12 högst upp på 
axelns fyra ställen, totalt 
4 st.

2 1 Säte

3 1 Ratt 4 1 Panel

5 1
Styrspak med: 
M5*40mm skruv 1 st, M5 
mutter 1 st.

6 1 Rör

7 4 Hjul 8 1 Manual

9 2 Skruv M5 x 40mm 10 2 Mutter M5

11 4 Bricka 5 x 12 12 2 Skruv M4 x 14 mm



SE
Monteringsanvisning

Fäst hjulet på änden av axeln (de fyra 
axlarna). 
 
Steg 1: Sätt packningen 12 x 18 på axeln. 
Steg 2: Montera hjulet på axeln. 
Steg 3: Sätt en packning 12 x 18 på hjulet. 
Steg 4: Fäst muttern M12 på axeln för att 
säkra hjulet

2. Använd skruven M4 x 14 mm för att fästa 
panelen vid ramen.

3. Sätt styrstången genom hålet framtill 
på undersidan av trampbilen.



SE
Monteringsanvisning

4. Sätt röret genom hålet i panelen.

5. Sätt ratten på styrstången och fäst den 
på plats med en M5 x 40 mm skruv, och lås 
den sedan med en M5 mutter.

6. Fäst sätet i vid ramen på fordonet. 
 
Steg 1: Skruv M5 x 40 mm 
Steg 2: Packning 5 x 12 
Steg 3: Säte 
Steg 4: Packning 5 x 12 
Steg 5: Mutter M5



SE

       
          VARNING!

  FÖREBYGGANDE AV SKADOR OCH DÖDSFALL: 
  • LÅT ALDRIG BARNET VARA UTAN ÔVERVAKNING. DIREKT VUXENTILLSYN KRÄVS. 
  Håll alltid barnet under uppsikt när barnet är i fordonet. 
  • Använd aldrig fordonet på vägar, nära bilar, på eller nära branta sluttningar eller trappor, 
  swimmingpooler eller andra vattendrag. 
  • Se till att barnet alltid bär skor. 
  • Sitt alltid på sätet. 
  • Lämplig för barn från 5 år och uppåt; Maximal användarvikt är 50 kg. 
  • Får inte användas i trafik. 
  • Det rekommenderas att en vuxen övervakar yngre barn. 
  • Leksaken bör användas med försiktighet, eftersom det krävs färdigheter för att undvika fall eller    
  kollisioner som kan orsaka skador på användaren eller tredje part.

Drift

DETTA SKALL SÄKERSSTÄLLAS FÖRE ANVÄNDNING: 
 
• Den kompletta bilen är monterad enligt de steg som beskrivs i manualen. • Alla ställen där 
skruvar används, ska det säkerställas att skruvarna redan är korrekt åtdragna. 
 
Regler för säker körning 
LÄS DESSA REGLER HÖGT OCH TYDLIGT FÖR DITT BARN OCH DERAS LEKAMRATER, 
OCH SE TILL ATT DE FÖRSTÅR DEM! 
 
• Direkt vuxenövervakning krävs. 
• Håll barn inom säkra körområden. 
• Kör aldrig på vägar, nära motorfordon, på gräsmattor, nära branta sluttningar eller trappor, vid  
  swimmingpooler eller andra vattendrag. 
• Använd leksaken endast på plana ytor, såsom inomhus, i trädgården eller på lekplatser. 
• Kör aldrig fordonet i mörker. Ett barn kan stöta på oväntade hinder och skadas. Använd fordonet   
  endast på dagen eller i ett väl upplyst område. 
• Det rekommenderas inte att köra fordonet på hala ytor eller på sluttningar som är brantare än 15   
  grader. 
• Använd inte fordonet utomhus när det regnar eller snöar. 
• Se till att stanna helt innan du ändrar riktning från framåt till bakåt. 
• Följ vänligen de korrekta vikt- och åldersgränserna för att köra detta fordon. 
• Inspektera anslutningarna på fordonet regelbundet. 
• För att undvika olyckor, se till att fordonet är säkert innan du kör. 
• Låt aldrig ett barn vidröra hjulen eller vara nära dem när fordonet är i rörelse.



SE

Föräldrars ansvar: Det är föräldrarnas ansvar att kontrollera huvuddelen av leksaken innan 
användning. Den ska regelbundet undersökas för potentiella faror, som att skruvar är korrekt fästa 
på alla delar. Om skador upptäcks ska leksaken inte användas förrän skadorna är ordentligt 
åtgärdade. 
 
Plastdelar: Se till att plastdelarna på fordonet inte är spruckna eller trasiga. 
 
Smörjning: Använd vid behov ett lätt olja för att smörja rörliga delar som hjul. 
 
Förvaring: Parkera fordonet inomhus eller täck det med en presenning för att skydda det från 
dåligt väder. 
 
Håll borta från värmekällor: Förvara fordonet borta från värmekällor som spisar och värmeelement, 
då plastdelarna kan smälta. 
 
Rengöring: Använd inte en trädgårdsslang för att tvätta fordonet. Undvik att använda tvål och 
vatten för att rengöra det. Rengör istället fordonet med en mjuk, torr trasa. För att återställa 
glansen på plastdelarna kan du använda en möbelpolish utan vax. Använd inte bilvax och undvik 
slipande rengöringsmedel. 
 
Undvik löst material: Kör inte fordonet på lös jord, sand eller fint grus, eftersom detta kan skada de 
rörliga delarna.

Underhåll av fordonet:



FI

Käyttöohjeet

Sopiva ikä: Yli 5 vuotta Mitat: 113 x 64  x 62 cm

Kantavuus: 50 kg Materiaali: Metalli ja muovi

Käyttö-lämpötila:
Alle 40 °C

Vältä käyttöä
    paahteisella ilmalla.

Tuotteemme täyttää:
ASTM F963; EN71 ja EN62115 standardit.

Lue käyttöohjeet huolellisesti ennen käyttöä

Ennen ajoneuvon käyttöä lapsen tulee ymmärtää ajoneuvon hallintalaitteet ja turvallisuusasiat. 
Hänen on myös osoitettava kykynsä käsitellä ajoneuvoa ja käyttää sen hallintalaitteita.
Aikuisen vastuulla on opettaa lasta ajoneuvon käyttöön ja valvoa ajoneuvon käyttöä. Selvennä 
tämän ohjeen turvallisuusvaroitukset jokaiselle ajoneuvoa käyttävälle lapselle ennen ajamista.



FI
Komponenttiluettelo

Osa Kpl Osan nimi Kuva Osa Kpl Osan nimi Kuva

1 1

Ajoneuvon kori, jossa on
  # prikka M12*18 akselin 
yläosassa, yht. neljä kpl

# M12-mutteri akselin yläos-
assa, yhteensä 4 kpl

2 1 Istuin

3 1 Ohjauspyörä 4 1 Paneeli

5 1
Ohjausakseli M5 * 40 mm 
ruuvilla (1 kpl) ja M5 
mutterilla (1 kpl)

6 1 Verhoiluputki

7 4 pyörä 8 1 Käyttöohje

9 2 ruuvi M5 * 40 mm 10 2 Mutteri M5

11 4 prikka 5*12 12 2 Ruuvi M4 x 14 mm



FI
Kokoamisohjeet

1. Kiinnitä pyörät akseleiden päähän. 

Vaihe 1. Prikka 12 x 18

Vaihe 2. Pyörä

Vaihe 3. Prikka 12 x 18

Vaihe 4. Mutteri M12

2. Kiinnitä M4 x 14 mm:n ruuvilla
etuosan paneeli runkoon.

3. Pujota ohjausakseli auton etuosassa 
alhaalla olevan reiän läpi.



FI
Kokoamisohjeet

4. Pujota verhoiluputki paneelin reiän läpi

5. Aseta ohjauspyörä ohjausakselin läpi
ja kiinnitä paikalleen
M5 x 40 mm ruuvi ja lukitse se paikalleen 
M5-mutterilla.

6. Kiinnitä istuin ajoneuvon runkoon. 

Vaihe 1. Ruuvi M5 x 40 mm

Vaihe 2. Prikka 5 x 12

Vaihe 3. Istuin

Vaihe 4. Prikka 5 x 12

Vaihe 5. Mutteri M5



FI

       
          VAROITUS!

 OHJEIDEN NOUDATTAMINEN EHKÄISEE VAMMOJA JA KUOLEMANRISKIÄ:
• ÄLÄ KOSKAAN JÄTÄ LASTA ILMAN VALVONTAA. AIKUISEN SUORA VALVONTA ON 
VÄLTTÄMÄTÖNTÄ KOKO AJAN.
  Pidä lapsi aina näköetäisyydellä, kun lapsi on ajoneuvossa.
• Älä koskaan anna lapsen käyttää ajoneuvoa teillä, autojen lähellä, jyrkissä nousuissa tai 
  portaissa, uima-altaissa tai muissa vesistöissä tai niiden lähellä.
• Huolehdi lapsen käyttävän aina kenkiä ajoneuvoa ajettaessa.
• Huolehdi lapsen istuvan aina istuimella ajoneuvoa käytettäessä.
• Sopii yli 5-vuotiaille; käyttäjän enimmäispaino on 50 kg.
• Ajoneuvoa ei saa käyttää liikenteessä
• Valvo myös muta lapsia ajoneuvon läheisyydessä.
• Lelua tulee käyttää varoen; käyttö vaatii osaamista onnettomuuksien välttämiseksi.

Ajoneuvon käyttö

Ennen ajoneuvon käyttöä on varmistettava, että kokoonpano on valmis:
• Viimeistele koko ajoneuvo ohjekirjan ohjeiden mukaisesti.
• Kaikissa paikoissa, joissa ruuvia tarvitaan, varmista, että ruuvi on tiukasti paikoillaan. 

Turvallisen ajon säännöt:

LUE NÄMÄ SÄÄNNÖT ÄÄNEEN LAPSESI JA HÄNEN LEIKKIKAVEREIDENSÄ KANSSA JA 
VARMISTA, ETTÄ HE YMMÄRTÄVÄT NE!

• Aikuisen on valvottava ajoneuvon käyttöä koko ajan.
• Pidä ajoneuvo ja kuljettaja turvallisilla ajoalueilla ja muut lapset turvallisen etäisyyden päässä.
• Älä koskaan aja ajoradalla, moottoriajoneuvojen lähellä, nurmikolla, jyrkissä nousuissa tai 
  portaissa, uima-altaissa tai muissa vesistöissä tai niiden lähellä.
• Käytä ajoneuvoa vain tasaisilla pinnoilla, kuten talon sisällä, puutarhassa tai leikkikentällä.
• Älä koskaan käytä pimeässä. Lapsi voi kohdata odottamattomia esteitä ja joutua 
  onnettomuuteen. Käytä ajoneuvoa vain päiväsaikaan tai hyvin valaistussa paikassa.
• Autolla ajamista märällä pinnalla tai yli 15 asteen kaltevuudessa ei suositella.
• Älä käytä tätä ajoneuvoa ulkona sateella tai lumessa.
• Varmista, että pysähdyt kokonaan ennen kuin vaihdat ajosuuntaa eteen- ja taaksepäin.
• Noudatathan tämän ajoneuvon ohjeissa sallittuja kuljettajan paino- ja ikärajoituksia.
• Tarkista ajoneuvon osien kiinnitykset säännöllisesti.
• Onnettomuuksien välttämiseksi varmista, että ajoneuvo on turvallinen ennen ajamista.
• Älä anna lasten koskea pyöriin tai olla niiden lähellä auton liikkuessa.



FI

• Vanhempien vastuulla on tarkistaa lelun tärkeimmät osat ennen käyttöä. Lelu on tarkastettava   
  säännöllisesti mahdollisten vaarojen, kuten kiinnitysruuvien tai muiden osien läystymisen varalta.   
  Jos lelussa on vaurioita, sitä ei saa käyttää ennen kuin vauriot on asianmukaisesti korjattu.

• Varmista, että ajoneuvon muoviosissa ei ole halkeamia tai rikkinäisiä kohtia.

• Käytä ajoittain kevyttä öljyä liikkuvien osien, kuten pyörien tai voimansiirron, voiteluun.

• Pysäköi ajoneuvo sisälle tai peitä se pressulla suojataksesi sitä sateelta.

• Pidä ajoneuvo poissa lämmönlähteistä, kuten liesistä ja lämmittimistä. Muoviosat voivat sulaa.

• Älä pese ajoneuvoa letkulla kovalla paineella. Älä pese ajoneuvoa saippualla ja vedellä.

• Puhdista ajoneuvo pehmeällä, kuivalla liinalla. Muoviosien kiillon palauttamiseksi käytä vahatonta 
huonekalukiillotusainetta. Älä käytä autonvahaa. Älä käytä hankaavia puhdistusaineita.

• Älä aja ajoneuvolla irtonaisessa mullassa, hiekassa tai hienossa sorassa, sillä ne voivat 
  vahingoittaa liikkuvia osia.

Ajoneuvon huolto



Manufactured by / Produceret af 
Pinghu Little Sun Childs Vehicles 
Co., Ltd No. 18 Jinhui Road, 
Xincang Town, Pinghu City, Zhejiang 
Province, China

Imported by / Importeret af
NSH NORDIC A/S
Virkefeltet 4
DK-8740 Braedstrup
Made in China / produceret i Kina

Customer Support: post@nshnordic.com


